
1. Administrative Details

Proposal Name: PTCWSD Water Systems Improvement Project 

by Agency: Power Teton County Water and Sewer District 

Locations: MT

Date Submitted: 08/21/2018

Confirmation Number: 7981ad20-b1d3-4967-ae1b-7ed757b853a8 

Supporting Documents

File Name Date Uploaded
PTCWSD WRRDA letter of application
8-20-2018.pdf

08/21/2018

PTCWSD PER Water Improvment
Project 1 of 3 8-20-18.pdf

08/21/2018

PTCWSD Map.pdf 08/21/2018
PTCWSD WRRDA funding committ-
ment 8-20-18.pdf

08/21/2018

Senator Daines PTCWSD LOS.pdf 08/21/2018
Senator Tester 2018-08-20 Power Teton
Water.pdf

08/21/2018

Power Water Letter of Support 2018-
HD17.pdf

08/21/2018

MT DEQ POWER TETON COUNTY
WATER DIST.PDF
[...]
Montana Community Peaking Factors 

Community  Peak 
Hour 

Maximum 
Day  

Maximum 
Month  

Malta, MT 6.18 3.90 * 
Brady, MT * 4.25 * 

Neihart, MT * 3.25 * 
Belgrade, MT 3.19 2.31 * 

*Not Reported 
 

Due to the unaccounted-for water and the wide range of values reported for similar 
Montana communities, the typical peaking factors reported in referenced literate and 
summarized in Table 2-6 will be utilized throughout this PER.  The calculated 
peaking factors from Table 2-5 correspond most closely to the maximum values in 
in Table 2-6.  Additionally, smaller communities tend to have larger peaking factors.  
For these reasons, the maximum values from Table 2-6 will be referenced for design 
flows.     

  



 
 

Power Water Preliminary Engineering Report  Existing Facilities 
17-258  Page 2-8 
May 2018 

e.   Future Demands 

Future demands are based on historic water production and the predicted population 
growth rate.  As a conservative method, the total average per capita usage (224 
gpcd) is multiplied by the projected population to predict the future average day 
demand.  As discussed in Chapter 1, the District is expecting the community of 
Power to average 2.82% annual grown for the next 20 years; this equates to a design 
population of 359 people in 2040.  The projected maximum month, day, and hour 
demand are determined by multiplying the peaking factors discussed in the previous 
section by the future average day demand.  Projected future demands are 
summarized below in Table 2-8.   
 

Table 2-8 
Future Demands 

Per Capita Demand 224 gpcd 
2040 Population 359 persons 

Average Day Demand 80,416 gpd 
Max Hour Demand 321,664 gpd 
Max Day Demand 241,248 gpd 

Max Month Demand 120,624 gpd 
 
f.   Design Demands 

 Table 2-9 summarizes demands based on previous sections and recommended 
peaking factors.  

 
Table 2-9 

Design Demands 
Current Conditions 

Population 185 persons 
Average Day  41,400 gpd 

Max Hour 165,800 gpd 
Max Day  124,300 gpd 

Max Month 62,200 gpd 
20-year Design Conditions 

Population 359 persons 
Average Day  80,400 gpd 

Max Hour 321,700 gpd 
Max Day  241,200 gpd 

Max Month 120,600 gpd 
* Rounded to the nearest 100 gpd 

 

2.  Water Supply 

The Power-Teton County Water and Sewer District’s water source is Muddy Creek.  
Muddy Creek is fed largely by irrigation flows from the Greenfield Irrigation District.  A 
diversion dam was constructed on Muddy Creek, approximately 1.5 miles west of the 
District.  This dam directs a portion of the creek’s flow into the existing treatment plant.  
The District has a Provisional Water Right for diversion of water from Muddy Creek.  



 
 

Power Water Preliminary Engineering Report  Existing Facilities 
17-258  Page 2-9 
May 2018 

Table 2-10 provides a summary of the District’s Water Right.  Detailed Water Rights 
information is provided in Appendix 2-D.  

 
Table 2-10 

Water Rights 

Owner Water Rights 
Number 

Flow Rate 
(gpm) Source 

POWER - TETON COUNTY WATER & 
SEWER DISTRICT 41K 30049120 70 Muddy Creek 

 
 

a.   Condition 

The raw water from Muddy Creek is high in organic content and turbidity, particularly 
during spring runoff, winter thaws, and large storm events.  This is illustrated below 
in the photograph of the backwash water in the WTP, taken January 2018. 

 

 
 

 The most recent sanitary survey, available in Appendix 2-B, classified the Muddy 
Creek Water Shed as largely agricultural with no source water protection plan or 
emergency spill response plan.  In order to better protect the District’s water source, 
a watershed survey and watershed protection plan were strongly recommended.  
Activities such as runoff, snow melt and agricultural practices have a large impact 
on the water quality of Muddy Creek.  Additionally, District staff have described a 
number of isolated incidents that have occurred in recent years that have seriously 
impact Muddy Creek’s water quality. These occurrences have included things such 
as train derailment and the presence of animal carcasses in the Creek. Most 
recently, on May 6, 2018, a vehicle went off the road and became submerged in the 
creek upstream of the diversion dam. The vehicle was carrying at least one canister 
of fuel, in addition to the fuel present in the gas tank.  This incident affected the water 
quality in Muddy Creek so significantly, the WTP was forced to shut down until clean 
up can be completed.  At the time this PER was printed, cleanup had not been 
completed and the District was unable to divert raw water.  The survey also noted 
total organic carbon (TOC) concentrations steadily increasing over time and 
predicted a continued increase in organic matter present in the source water. 
Moreover, the survey noted the existing intake is not protected from contamination 
and suggests multiple intakes and varying elevations. 

 



 
 

Power Water Preliminary Engineering Report  Existing Facilities 
17-258  Page 2-10 
May 2018 

 According to the plant operators, the high concentration of silts and sediments in 
source water have caused significant maintenance problems within the WTP.  Pre-
sedimentation basins have been constructed upstream of the WTP to prevent most 
of the suspended solids from entering the plant.  However, the basins are rarely used 
due to maintenance issues such as difficulty cleaning and poor drainage.  As such, 
a large quantity of solids enter the treatment facility and settle out in the raw water 
sump, forcing the operators to enter the sump periodically to dig out the sediments 
by hand.  Additionally, the copper and ductile iron pipe, fittings, and valves 
throughout the plant have corroded as a result of the high suspended solids 
concentration.  Finally, the raw water pumps often experience clogging from silts 
present.  Issues with the existing treatment plant will be discussed in greater detail 
later in this Chapter.  

 

b.   Capacity 

 Muddy Creek flow rates at the water treatment plant have not been recorded, but a 
U.S Geological Survey (USGS) gauging station exists on Muddy Creek at Vaughn, 
Montana, Gauging Station 06088500.  This station is located approximately 14.5 
miles downstream and additional stream flow enters upstream of the station, inflating 
measured flow rates.  However, site specific information is not available at this time.  
Chart 2-1 summarizes recorded flow rates at Station 06088500, raw flow data is 
available in Appendix 2-E.   

 

 
  Chart 2-1: Muddy Creek at Vaughn: Historic Monthly Average USGS Flow Rates 

 
  

Circular DEQ-1 requires the quantity of water at the source be adequate to meet or 
exceed the design maximum day demand for the service area as well as provide a 
reasonable surplus for anticipated growth.  As presented in the previous section, the 
current maximum day demand is 124,300 gpd or 0.192 cfs; the design maximum 



 
 

Power Water Preliminary Engineering Report  Existing Facilities 
17-258  Page 2-11 
May 2018 

day demand is projected to be 241,200 gpd or 0.373 cfs.  As shown in Chart 2-1, 
flows in Muddy Creek are more than adequate to serve the District; with minimum 
monthly average flow rates around 20 cfs in the winter months and exceeding 300 
cfs in the summer months.  
 
Although the Muddy Creek provides sufficient flows to meet the District’s current and 
future demands, significant restrictions are detailed in the District’s Provisional Water 
Right.  In the General Abstract for the Power-Teton County Water and Sewer 
District’s provisional permit, published by the DNRC on January 12, 2018, the 
maximum flow the District is permitted to divert is 70 gpm or 100,800 gpd.  This does 
not meet DEQ-1 requirement that the source water must be sufficient to exceed 
maximum day demand, as the current max day demand it 124,300 gpd. As the 
District grows in the coming years, the current Water Right will become increasingly 
inadequate. The 20-year design max day demand is 241,200 gpd, over twice the 
flow allowed by District’s Water Right.  
 
Furthermore, all water diverted from Muddy Creek by the District in a given year 
must be purchased via a Water Service Contract from the U.S. Bureau of 
Reclamation’s Water Reserve in Canyon Ferry Reservoir for release into the 
Missouri River the following year.  The District has also been directed to contact the 
US FWS when water is diverted from Muddy Creek, as a portion of creek flows are 
diverted to the Benton Lake National Wildlife Refuge 
 
Finally, water may not be diverted if measured flows in Muddy Creek are below 
values reported in Table 2-11.  
 

Table 2-11 
Existing Water Right Diversion Restrictions 

Time Period Minimum Muddy Creek Flow 
(cfs) 

April 6-May 15 47.55 
May 16-June 21 48.84 

August 1-September 30 48.84 
October 1-October 15 47.55 
October 16-October 31 40.65 

 
Using flow data obtained from the USGS gauging station at Vaugh, MT, at a 
minimum the District was unable to divert water from Muddy Creek for 26, 27, and 
37 days in 2015, 2016, and 2017, respectively.  Detailed analysis and raw gauging 
station data are provided in Appendix 2-E.  

 

3.   Water Treatment 

 The District’s existing WTP was constructed in 2004 and consists of two conventional 
filtration treatment trains.  A concrete diversion dam, constructed in 1970 with the original 
treatment plant, diverts raw water to a perforated pipe in the bed of Muddy Creek.  Raw 
water then flows by gravity to the WTP through a 12-inch ductile iron pipe to a raw water 
wet well located in the southeast corner of the treatment plant.  From there, raw water is 
sent directly to the treatment trains or to the pre-sedimentation basins by the two raw water 
pumps.  Another pump is included in the wet well to transfer raw water to the large storage 



 
 

Power Water Preliminary Engineering Report  Existing Facilities 
17-258  Page 2-12 
May 2018 

basin east of the plant.  This pump is also utilized to supply the fire fill line and provide fire 
protection.  A second wet well is included adjacent to the raw water wet well.  This wet 
well can be utilized to transport raw water from the small pre-sedimentation basin or the 
large storage basin directly to the treatment trains and includes 2 raw water pumps with 
50 gpm capacities.   

 
The WTP includes two treatment trains to provide redundancy to the treatment process, 
as required by DEQ.  Each of the two treatment trains has rapid mixers for injecting ferric 
chloride, alum, and/or polymer into the feed water before entering the flocculators.  The 
pH can be adjusted with the use of hypochlorite acid or caustic.  Flocculation is aided by 
variable speed mixers before entering sedimentation.  Tube settlers are used for 
removing the floc prior to filtration.  Each filtration basin consists of 37 inches of 
anthracite and garnet sand on top of 16 inches of support gravel.  Finished water from 
the clearwell is used as backwash water for cleaning the filter material. 

 
 From the treatment trains, water flows through a carbon filter.  Next, calcium hypochlorite 

is added for disinfection before the water is conveyed to an above ground, insulated 
30,000-gallon clearwell south of the treatment building.  Finally, two 50-gpm high service 
pumps are used to transport finished water to the distribution system.  Backwash is 
controlled by time, high turbidity, or high pressure and head loss.  The treatment trains 
are able to operate simultaneously, provided one is not undergoing backwash.  

  
 The plant is controlled by water levels in the clearwell.  The treatment trains are 

automatically controlled by a level transducer; the raw water and backwash pumps are 
automatically controlled by the plant control system.  An alarm system is included to 
alert the operators to high or low tank levels, power outages, or backwash failure. 

 
 A waste pond has been constructed west of the treatment plant.  Wastewater from the 

sedimentation and backwash process is discharged to the waste pond.  From there, the 
water is conveyed to surrounding wetlands where evapotranspiration and infiltration 
ultimately dispose of the wastewater.   

 
a.  Condition  
 
 Conversations with District staff indicate the existing WTP is suffering from 

numerous operational issues.  The main cause of these issues is believed to be the 
high organic content and silty nature of the source water, as previously discussed.  

 
 The WTP includes a smaller pre-sedimentation basin to help mitigate issues 

associated with the high sediment concentration in Muddy Creek and a larger 
storage pond intended to store water during low flow conditions.  However, the 
basins have not been used in recent years.  The pre-sedimentation basin is designed 
to be flushed by a fire truck periodically.  Fire truck flushing is done to direct sediment 
to a drain, which does not function properly.  Additionally, the local fire department 
has recently switched to foam fire suppression.  As such, the Department no longer 
has a fire truck capable of flushing the basin.  Ultimately, the District has determined 
the raw water sump is easier to use and more efficient to clean and maintain.  The 
pre-sedimentation pond is not currently utilized.  The larger storage pond is also not 
used as it allows for the buildup of organic carbon in the water creating the potential 
for increased disinfection by-products.  Rather, water is pumped directly from the 
raw water sump to the treatment trains.  This forces the operators to enter the sump 
to clean out accumulated sediment and trash.  Occasionally, operators are able to 



 
 

Power Water Preliminary Engineering Report  Existing Facilities 
17-258  Page 2-13 
May 2018 

use a trash pump in the cleaning process; more often, the sediment is too dense and 
requires manual removal.  It is also worth noting that the bottom of the basins are 
not easily accessed.  Animals have entered and clogged the drain in the past as well 
as damaged the PVC liner. 

 
 Conversations with the District have indicated the existing clearwell and backwash 

pond are also in need of repair.  The backwash pond is unlined and difficult to 
maintain.  The clearwell is an insulated tank located next to the treatment plant.  The 
most recent Sanitary Survey performed by the DEQ reported that the inspector was 
unable to fully inspect the clearwell, particularly the roof, for fear of damaging the 
insulation.  

 
 The high silt and sediment concentration in the source water has caused a number 

of issues within the WTP.  The solids shown in the photograph below were cleaned 
from the flash mixer but are present throughout many components in the WTP.  
These solids have caused valves and piping throughout the plant to corrode and 
leak.  This is particularly true regarding the solenoid valves in the treatment trains.  
Additionally, check valve failures have allowed finished water to run backwards when 
another pump is running.   

 

 
 
 The District has also experienced a number of issues with the existing diversion dam. 

Most recently, an ice jam damaged the dam in the winter of 2017; this incident left 
the community of Power without a water source for nearly 24-hours while District 
staff was forced to enter the freezing creek and repair the structure.  Additionally, 
the existing ductile iron pipe from the diversion dam to the treatment plant has 
deteriorated significantly over time due to the poor water quality in Muddy Creek.  
These issues, coupled with the frequent clogging of raw water pumps has resulted 
in regular intake issues.  

 
 Finally, issues with the existing treatment trains have been reported.  According to 

the current plant operators, the treatment trains are very temperamental and 
frequently fail.  Maintenance issues with the treatment trains have also been 
reported; when cleaning one of the trains, sludge build up will often be simply 
transferred to the other train.  
[...]
lack of available finished water storage may hinder fire suppression efforts and pose 
a significant risk to public safety.  In order to provide the residents of Power with 
adequate potable water and fire suppression, additional water storage is required. 

  



Power Water Preliminary Engineering Report   Need for Project 
17-258  Page 3-2 
May 2018 

3.  Treatment and Water Source 

The largest threat to the health, sanitation, and security of the District’s water system 
is the existing treatment plant and source water.  As detailed in Chapter 2, there are 
concerns regarding the quality of the District’s source water, Muddy Creek.  The high 
silt and sediment concentration in Muddy Creek have caused a number of serious 
operational and maintenance issues within the WTP.  Ice jams have recently 
damaged the diversion structure.  This not only caused District staff to enter the 
frozen creek to repair the intake structure, but also deprived the District of raw water 
intake for nearly 24 hours.  The sedimentation basins are no longer usable due to 
concerns with the existing liner and drain.  The inadequacy of the basins is allowing 
a large quantity of sediment to enter the treatment plant.  District employees are 
forced to enter the raw water sump regularly to manually clean it.  This is both unsafe 
for the operators, and a strain on the District’s limited manpower and resources.   
Additionally, the silts are clogging pumps and corroding the ductile iron and copper 
pipes, fittings, and valves throughout the WTP.  Clogged pumps and corroded pipes 
have resulted in leaks, valve failures and pump failures. Most notably, the reliability 
of solenoid valves of the treatment trains has significantly decreased, causing the 
treatment trains to become extremely temperamental. 
 
Muddy Creek is considered an unreliable source for the community.  High TOC and 
turbidity have been reported in the raw water. Recent samples taken by the District 
have indicated high concentions of E. coli. Furthermore, a water shed survey has not 
been completed and a source water protection plan has not been developed. At the 
time of writing this report, a truck entered Muddy Creek upstream of the diversion 
dam. The vehicle was reportedly hauling fuel in at least 1 canister.  This foced the 
District to shut down the WTP until clean up could be competed. Train derailments 
and vehicle accidents have reportedly happened on more then 1 occasion in the 
past. The poor water quality and unrealiable nature of the District’s source water can 
have a significant negative impact of the District’s ability to supply the community 
with clean, safe drinking water.  

 
The District’s Provisional Water Rights were also discussed in Chapter 2.  The 
District must purchase water from the BLM in Canyon Ferry to be relieased into the 
Missouri River the following year.  The District is also restricted as to when they are 
able to divert water, depending on the time of year and the flow rate in Muddy Creek.  
Moreover, the corrosion occurring in the 12-inch ductile iron intake pipe and clogging 
in the raw water pumps is causing significant intake issues for the District. Finally, 
the District’s current water right allow them to divert no more than 70 gpm; this is not 
a sufficient water supply to provide for the current maximum day demand, as 
required by DEQ-1.  

 
A reliable water treatment plant and water source are crucial for the District to 
continue providing clean, healthy water to the community of Power.  

 
B.  AGING INFRASTRUCTURE 
 

1.  Distribution System  

Although the public distribution system was replaced in a recent rehabilitation 
project, the service connection located on private property are corroded and leaking.  
The large volume of unaccounted for water is believed to be result these 



Power Water Preliminary Engineering Report   Need for Project 
17-258  Page 3-3 
May 2018 

connections.  Replacement of each service would substantially increase both the 
efficiency of the system and cost saving for the small District.  
 

2.  Treatment and Water Source 

Similar to the water distribution system, the WTP went through a recent rehabilitation 
project.  However, the poor source water quality has caused the treatment system to 
deteriorate at an accelerated pace.  As mentioned previously, the existing piping, 
valves, and pumps have corroded due to high solids concentrations in the raw water.  
This is causing leaks, pump failures, and treatment train failures throughout the 
water treatment plant.  The efficiency of the system has significantly decreased as a 
result, wasting limited resouces and money.  Additional workloads have been placed 
on the plant operators who work tirelessly to maintain a failing system.  
Improvements to the source water and treatment plant are required to provide the 
District with an effective and manageable water system.  

 
C. REASONABLE GROWTH 
 
As discussed in Chapter 1, the District is expecting significant growth over the design life of all 
proposed improvements.  The community is expected to double in size over the course of the 
next 20-years due to its proximity to Great Falls.  The increased demand will put a severe strain 
on the existing facilities.  The finished water storage tank is believed to be undersized for the 
current population.  The problems with the source water and treatment plant will be further 
perpetuated with the expected growth.   



 

Power Water Preliminary Engineering Report  Alternatives Considered 
17-258  Page 4-1 
May 2018 

4.0 ALTERNATIVES CONSIDERED 
 
The primary objective of this PER is to select the most appropriate alternative for solving the 
problems facing the Power-Teton County Water and Sewer District’s water supply, treatment, 
distribution, and storage systems.  Several potential solutions are developed and evaluated in this 
Chapter.  The selected alternative must be the most feasible method of meeting applicable criteria 
and public health requirements throughout the project’s design life. 
 
Alternatives considered for this project are presented below.  A description of each alternative and 
the rationale for inclusion as a viable option are discussed.  Where alternatives are excluded from 
further consideration, justification for elimination is provided.  If an alternative appears to be feasible, 
it is analyzed in accordance with all required information identified in the 2017 Uniform Application 
for Montana Public Facility Projects.   
 
A. WATER SOURCE/TREATMENT ALTERNATIVES 
 

1.   Alternative T-1: No Action 

 In this alternative, the water treatment plant will operate as it does currently.  Benefits 
to this alternative include no immediate construction activities or capital costs.  As 
detailed in Chapter 2, significant issues are present throughout the existing treatment 
plant.  The elevated silt and sediment concentrations present in the source water have 
caused fittings, valves, and pipes to fail.  This significantly impacts water and energy 
efficiency within the plant.  The large O&M effort required to maintain the treatment 
system coupled with the decreased efficiency is putting undue stress on the small 
District.  For these reasons, the No Action Alternative is not considered a viable option 
and will not be discussed further. 

 
2.   Alternative T-2: Upgrade Existing Treatment Plant 

a. Description 

This alternative entails rehabilitating the existing WTP; the corroded, deteriorated, 
and inadequate components of the existing WTP will be repaired or replaced.   
 
A number of deficiencies within the District’s existing treatment plant and water 
source were detailed throughout Chapter 2.  Two conventional filtration treatment 
trains are included in the treatment plant. Each train has a design capacity of 46 
gpm. Due to DEQ-1’s requirement for 100% redundancy in water systems, the 
existing system has a 66,000 gpd capacity. The existing max day demand is 
124,300 gpd; the design max day demand is 241,200 gpd. The existing treatment 
trains do not have capacity to provide for current max day demands while providing 
100% redundancy and will become increasing inadequate as the District’s 
population increases.  Replacement of the treatment trains is included in this 
alternative to increase the capacity of the system.  
 
Issues with TSS and TOC were noted throughout the provided sanitary surveys 
and discussions with District staff. This alterative include replacing the 
conventional filtration trains with a membrane filtration system. Membrane filtration 
involves passing the raw water through a thin layer of semi-permeable material to 
filter solid impurities. There are a number of membrane filtration options, including 
microfiltration, ultrafiltration, nanofiltration, and reverse osmosis.  Ultrafiltration is 
proposed as part of this alternative.  Pore sizes for ultrafiltration systems range 



 

Power Water Preliminary Engineering Report  Alternatives Considered 
17-258  Page 4-2 
May 2018 

from 0.02 to 0.1 microns with operating pressures of 30 to 100 psi.  Ultrafiltration 
systems have shown to be very efficient at removing suspended solids, turbidity, 
and coagulated organic matter. Given the poor water quality of Muddy Creek, this 
is believed to be the most beneficial system. Additionally, high removal rate of 
particulate metals, as well as microbial and viral pathogens have been reported.   
Ultrafiltration treatment trains are considered low-pressure systems when 
compared to other membrane filtration systems.  Advantageous to ultrafiltration, 
when compared to convention clarification, include consistent treated water 
quality, simple automation, a small footprint, and smaller required backwash water 
volume.  Given the limited resources and manpower available to the District, a 
simpler, automated system with fewer operational requirements is considered to 
be the most beneficial.  Manufacture’s literature is provided in Appendix 4-A. 
 
A pilot test was performed in 2001 to test membrane filtration efficiency on raw 
water directly form Muddy Creek. According to the 2001 study Muddy Creek’s 
water quality was too high in TSS for the membrane filtration system to performed 
effectively.  The high turbidity and TSS concentration in the source water can 
mitigated with the use of the pre-sedimentation basin at the WTP. However, as 
detailed in Chapter 2, this basin is rarely used due to a number of O&M issues.  
Alternative T-2 includes retrofitting the basin to allow for more efficient solids 
settling, as well as more efficient O&M procedures. The basin will be cleaned of all 
sediment and debris.  The existing PVC liner will be removed and the pond will be 
graded to facilitate more efficient drainage.   A check dam will be constructed near 
the pond’s inlets; this will slow the raw water as it enters the ponds and facilitate 
more efficient solids settling.  The basin will be lined with a concrete slab to allow 
for mechanical cleaning. This will also prevent burrowing animals from damaging 
the new structure. Finally, a new outlet structure will be constructed allow for more 
efficient draining and to prevent small animal from entering the drain.  The large 
storage basin north and east of the existing WTP will be abandoned.  
Conversations with District staff have indicated this basin is rarely operated, and 
will not likely be utilized with improvements.   
 
The poor source water quality has caused the copper and ductile iron piping and 
fittings within the treatment plant to corrode and leak. Therefore, all ductile iron 
and copper pipes and fittings are to be replaced with this alternative.  This includes 
approximately 352 LF of copper and 195 LF of ductile iron piping.  Additionally, 
replacement of all check valves and solenoid valves within the plant is included. 
The elevated solids concentrations and chemical residue has caused the pumps 
throughout the plant to clog and experience frequent failures. The five raw water 
pumps within the plant and two finished water pumps are to be replaced with this 
alternative.  
 
The District’s recent source water samples have shown high concentrations of E.  
coli, as discussed in Chapter 2. This may trigger the DEQ to required UV 
disinfection as part of the District’s treatment train.  Alternative T-2 includes a UV 
disinfection system.  UV systems utilize radiation to lyse the cell walls of the 
bacteria.  Typical system use radiation lamps placed in a regulated flow stream.  
Either open channel or closed conduit units are available. Product literature for an 
open channel system is included in Appendix 4-A.   
 
Issues with the existing diversion structure were originally presented in Chapter 2. 
Ice jams have damaged the structure in the past, causing District staff to enter the 



 

Power Water Preliminary Engineering Report  Alternatives Considered 
17-258  Page 4-3 
May 2018 

frozen creek; a single intake is included in the dam, while multiple intake at varying 
elevations is recommended. Finally, the 12-inch ductile iron intake pipe is corroded 
and causes significant intake issues. This alternative includes the replacement of 
the 12-inch intake, roughly 130 LF. A new diversion dam is also included in this 
alternative. The diversion dam will be cast-in-place concrete and include two intake 
pipes and varying elevations.  
 
Issues with both the clearwell and backwash pond were discussed in the existing 
facilities review. The most recent DEQ sanitary surveys detailed deficiencies with 
the clear well including spray on insulation and an inadequate access hatch.  DEQ 
staff was unable to fully inspect the clearwell due to fear of damaging the structure.   
A new clearwell is included in this alternative. Conversations with District staff 
suggest the backwash pond needs to be upgraded. This alternative entails 
constructing a new inlet structure and lining the pond with HDPE liner.  
 
Finally, the District’s Provisional Water Right will be reevaluated with Alternative 
T-2.  A more reliable water source is crucial for the District as the community 
continues to grow.  The existing water right includes significant restrictions 
regarding when the District is able to divert raw water. The US FWS is to be 
contacted whenever the District diverts water, as a portion of Muddy Creek is 
diverted to Benton Lake Wildlife Refuge. Additionally, the water right allows for a 
maximum diversion of 70 gpm (100,800 gpd). This is not sufficient to provide for 
the current of design maximum day flows.  The Havre Regional Office of the DNRC 
was contacted regarding the District’s existing Water Right.  According to DNRC 
staff, Muddy Creek is located in the Upper Missouri River Basin.  This is a 
legislatively closed basin, meaning the DNRC is unable to appropriate additional 
water rights for surface water.  Water will therefore have to be purchased from an 
existing water right.   

 
b.   Design Criteria 

 Final design will be in accordance with requirements specified in Circular DEQ-1, 
Montana Public Works Standard Specifications (MPWSS), and generally accepted 
engineering practices.  Water treatment regulations are detailed in Chapter 7 of 
Circular DEQ-1.  Standard treatment system requirements include 100% 
redundancy in the system and capacity to handle the design max day flow rate.  

 
c.   Map 

 Improvements to the site, including modifications to the sedimentation basin, 
backwash pond, clearwell and intake pipe and illustrated in Figure 4-1.  Proposed 
modifications within the treatment plant are provided in Figure 4-2.  

 
d.   Environmental Impacts 

 Environmental impacts for this alternative would be minimal.  Construction of this 
alternative would take place inside the existing WTP’s footprint.  Stormwater best 
management practices (BMP) would be implemented to prevent pollutants from 
entering Muddy Creek.  Additionally, significant shoring and dewatering may be 